
Recycled Water Master 
Plan Update 

City of Carlsbad 

July 15, 2019 



 

This page is intentionally blank. 



July 15, 2019 | iii 

Contents 

Chapter 1 Introduction ............................................................................................................................. 1-1 

1.1 Background ............................................................................................................................ 1-1 

1.2 Service Area Description ........................................................................................................ 1-2 

1.2.1 Setting ....................................................................................................................... 1-2 
[...]
ATTACHMENT B                                                                                                December 14, 2016 
Rules and Regulations for Recycled Water Use 
   

B-7 
 

III. Rules and Regulations for Hauling or Transportation of Recycled Water From 
Commercial Vehicle Fill Stations 

 
A. Trucks hauling recycled water that may also be filled with potable supplies for non-potable 

purposes shall have a dedicated potable use fill line through an air gap separation.  The 
fill lines shall be properly labeled as potable or recycled water.  As an alternative, the 
water supplier may install a reduced pressure principle backflow device on the potable 
system for filling trucks with potable water.  Vehicles used to transport recycled water 
shall not be used to carry water for potable purposes. 
 

B. The risers, hoses, and fittings for each supply shall be color coded (painted), blue for 
potable and purple for recycled water. 
 

C. The hoses, hydrants and risers for each supply shall have separate and unique fittings 
(e.g., 2-1/2 inch diameter on the potable system and 2 inch diameter on the recycled 
water system) such that the potable system cannot accidentally be used on the recycled 
system and vice versa. 
 

D. All vehicles used in transporting recycled water must be clearly marked with typical 
signage that reads: “CAUTION: RECYCLED WATER - DO NOT DRINK” in English and 
Spanish.  The Discharger shall conduct annual inspections of the trucks to assure that all 
requirements in this Order are being met and that recycled water is being used in 
compliance with the requirements of this Order. 
 

E. Vehicles used for transportation or distribution of recycled water, or for street sweeping 
must be equipped with an air gap to ensure backflow protection. 

 
F. The use of recycled water for street sweeping or construction shall comply with the 

appropriate local storm water ordinance.  Typical compliance measures include 
preventing overspray, ponding, or runoff of recycled water from the use area. 
 

G. Haulers shall be required to enter the date and amount collected on the fill station log 
sheet during each visit.  Include locations the recycled water will be used and 
approximate amounts. 

 
H. For Hydrant Meter Filling Stations ensure the meter is shut off before disconnecting the fill 

line and make sure no water is leaking from the meter or hydrant. 
 
I. For Gate Access Filling Stations ensure no water is leaking from the fill pipe or hose and 

securely re-lock the gate after leaving the filling station. 
 
J. A truck or tank that has contained material from a septic tank or cesspool shall not be 

used to contain or distribute recycled water. 
 
 
 
 

 



ATTACHMENT B                                                                                                December 14, 2016 
Rules and Regulations for Recycled Water Use 
   

B-8 
 

IV. Rules and Regulations for Use of Recycled Water for Fire Fighting 
 

A. Unused recycled water must not be released into streams, rivers, or waterways. 
 
B. Fire hydrants supplied with recycled water must be clearly identified by purple paints, 

signs, tags, stencils, or other such labeling, in order to notify firefighters that the fire 
hydrants are supplied with recycled water. 

 
C. Fire truck tanks must be disinfected following the use of recycled water for firefighting 

since fire trucks could be used to distribute drinking water during civil emergencies. 
 
D. Firefighting personnel must be adequately trained in safe use of recycled water.  New and 

current firefighting personnel must receive periodic refresher courses regarding proper 
handling and use of recycled water. 

 

 

 



 

 
C-1 

ATTACHMENT C 

INFORMATION SHEET 

ORDER NO. R9-2016-0183 
 

MASTER RECYCLING PERMIT 
FOR THE CARLSBAD MUNICIPAL WATER DISTRICT,  

CARLSBAD WATER RECYLING FACILITY, SAN DIEGO COUNTY  
 

This Information Sheet includes the legal requirements and technical rationale that serve as 
the basis for the waste discharge requirements (WDRs) in Order No. R9-2016-0183 (Order), 
and directives in Monitoring and Report Program No. R9-2016-0183 (MRP).  The Information 
Sheet contains background information and rationale for MRP directives.  The Information 
Sheet is hereby incorporated into and constitutes findings for this MRP. 

I. INTRODUCTION 

The Order establishes WDRs for the production, distribution, and use of recycled water 
from the Carlsbad Water Recycling Facility (CWRF), and serves as a Master Recycling 
Permit.  The CWRF has been regulated under Order No. R9-2001-352 as amended by 
Order No. R9-2012-0027, Master Reclamation Permit with Waste Discharge Requirements 
for the Production and Purveyance of Recycled Water for Carlsbad Municipal Water 
District, Carlsbad Water Recycling Facility, San Diego County.  The Order is an updated 
Master Recycling Permit for the CWRF.  The Order increases the permitted flowrate from         
4 million gallons per day (mgd) to 7mgd, revises some of the discharge specifications, adds 
requirements of the State Recycled Water Policy,1 and adds requirements for recycled 
water fill stations.    

The Discharger intends to purchase and use up to 5.0 mgd of recycled water from the 
Vallecitos Water District Meadowlark Water Reclamation Plant and up to 2.0 mgd of 
recycled water from the Leucadia Wastewater District Gafner Water Reclamation Plant.   
Recycled water quality and production at the Meadowlark and Gafner facilities are 
regulated by separate waste discharge requirements established by the San Diego Water 
Board.  The use of this water within the Discharger’s service area is regulated by this 
Order. 

The MRP (Attachment D) requires the Discharger to furnish monitoring reports to 
demonstrate compliance with the WDRs in the Order. The San Diego Water Board 
developed the WDRs in the Order and directives in the MRP based on information in the 
report of waste discharge, monitoring reports, water quality control plans and policies, and 
other available information. The Information Sheet is hereby incorporated as findings for 
the Order and MRP. 

                                            
1
 State Water Board’s Recycled Water Policy (2009 as modified in 2013): 

http://www.waterboards.ca.gov/water_issues/programs/water_recycling_policy/draft_amendment_to_policy.sht
ml 

http://www.waterboards.ca.gov/water_issues/programs/water_recycling_policy/draft_amendment_to_policy.shtml
http://www.waterboards.ca.gov/water_issues/programs/water_recycling_policy/draft_amendment_to_policy.shtml


ATTACHMENT C   December 14 2016 
Information Sheet 
   

C-2 
 

For the purposes of this Order and MRP, references to the “discharger” in applicable State 
laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

A. On January 17, 2014, California’s Governor proclaimed a Drought State of Emergency 
and directed state officials to take all necessary actions to prepare for drought 
conditions.  The California Legislature has declared that a substantial portion of the 
future water requirements of the State may be economically met by beneficial use of 
recycled water (Water Code, section 13511).  The Legislature also expressed its intent 
that the State under take all possible steps to encourage development of water 
recycling facilities so that recycled water may be made available to help meet the 
growing water requirements of the State (Water Code, section 13512).  The Order is 
consistent with the legislature’s declaration because it encourages the increased use 
of recycled water in place of potable water supplies. 

B. On February 3, 2009, the State Water Resources Control Board (State Water Board) 
adopted Resolution No. 2009-0011, Adoption of a Policy for Water Quality Control for 
Recycled Water (Recycled Water Policy, revised January 22, 2013 and effective April 
25, 2013).2  The Recycled Water Policy promotes the use of recycled water to achieve 
sustainable local water supplies and reduce greenhouse gas emissions.  This Order is 
consistent with the Recycled Water Policy because it requires the Discharger to 
conduct priority pollutant monitoring and implement nutrient management measures. 

Recycled water use can help to reduce the scarcity of local water supplies.  It is not 
the only option for bringing supply and demand into a better balance, but it is a viable 
cost effective solution that is appropriate in many cases.  The feasibility of recycled 
water use depends on local circumstances, which affect the balance of costs and 
benefits.  In drought conditions, recycled water can be particularly valuable given the 
scarcity of alternative potable water supplies.  In normal precipitation years recycled 
water use may reduce groundwater extraction.  Broader and more effective uses of 
recycled water are consistent with the goals and objectives of the Recycled Water 
Policy and the San Diego Water Board’s Practical Vision strategy for achieving a 
sustainable local water supply.3  

C. The Order adds new provisions for the safe transport and use of recycled water from 
possible future recycled water fill stations.  If the Discharger chooses to establish 
recycled water fill stations, the Order requires the Discharger to amend its Rules and 
Regulations for Recycled Water Use and implement measures to ensure that the use 
and transport of recycled water from the fill stations complies with the Uniform 
Statewide Recycling Criteria, and is protective of public health and the environment.  
 

                                            
2
 http://www.waterboards.ca.gov/board_decisions/adopted_orders/resolutions/2013/rs2013_0003_a.pdf  

3
 See Practical Vision for “Strategy for Achieving a Sustainable Local Water Supply” 

http://www.waterboards.ca.gov/sandiego/water_issues/Practical_Vision/index.shtml  

http://www.gov.ca.gov/news.php?id=18368
http://www.waterboards.ca.gov/board_decisions/adopted_orders/resolutions/2013/rs2013_0003_a.pdf
http://www.waterboards.ca.gov/sandiego/water_issues/Practical_Vision/index.shtml


ATTACHMENT C   December 14 2016 
Information Sheet 
   

C-3 
 

II. FACILITY DESCRIPTION 

A. Description of the Carlsbad Water Recycling Facility.  The CWRF receives 
secondary treated effluent from the Encina Water Pollution Control Facility (EWPCF).  
The EWPCF is owned and operated by Encina Wastewater Authority, which consists 
of six member agencies including the Discharger.   
 
The existing CWRF has a treatment capacity of 4 mgd and features two treatment 
trains.  One treatment train is comprised of in-line coagulation/flocculation followed by 
continuous backwash granular media filtration (GMF).  The second treatment train 
consists of prescreening with a 500-micron wedge wire screen and automatic 
strainers, microfiltration (MF), and reverse osmosis (RO) treatment.  Product water 
from the two treatment trains are blended and chlorinated using sodium hypochlorite.  
Recycled water TDS concentrations can fluctuate based on TDS levels in secondary 
effluent received from the EWPCF and TDS levels in Encina Wastewater Authority’s 
potable water supply.  Therefore, the coagulation/flocculation/GMF train is sized to 
produce up to 4.0 mgd of filtered recycled water during times when MF/RO is not 
required to reduce concentrations of total dissolved solids (TDS) in the recycled water.  
When recycled water TDS concentrations need to be controlled, the second MF/RO 
train can produce up to 0.69 mgd that is blended with water from the GMF train.  Both 
treatment trains are designed to comply with reliability and redundancy criteria 
established within the California Code of Regulations, title 224 sections 60333 through 
60533.  When the MF/RO treatment train is operated, flows through the coagulation/ 
flocculation/GMF train are regulated to ensure that CWRF product water flows are 
equal to or less than 4.0 mgd. 
 
The Discharger is not making significant changes to the GMF and MF treatment 
systems as part of the CWRF expansion.  A third treatment train, however, is being 
added to the CWRF as part of the plant expansion.  This third treatment train will 
include a new set of pretreatment strainers followed by ultrafiltration (UF) treatment.  
The UF units are sized to produce up to 3.8 mgd of product water during peak 
production times (when no backwashing is occurring).  Average daily production 
capacity of the UF units will be 3.38 mgd.  The three treatment trains will be operated 
to produce up to 7.0 mgd of disinfected tertiary recycled water. 
 
Product water from the three treatment trains will be combined and disinfected.   New 
disinfection facilities to be included as part of the expansion project include a third 
metering pump, an upgraded rapid mixer, and a new chlorine contact basin.  In 
addition to the third treatment train, several improvements and upgrades are being 
implemented within the existing two treatment trains. 

 
B. Recycled Water Use and Discharge.  Recycled water produced from the CWRF will 

be used mainly for landscape irrigation at end use sites.  The Discharger’s recycled 

                                            
4
 In this Information Sheet, the terms titles 17, 22, and 23 are understood to refer to the California Code of 
Regulations from this point forward. 

 



ATTACHMENT C   December 14 2016 
Information Sheet 
   

C-4 
 

water distribution area is within the El Salto Hydrologic Sub Area (HSA), Los Monos 
HSA, Encinas Hydrologic Area (HA), Batiquitos HSA, and Richland HSA. 

The Order also includes requirements for the transport and use of water from 
recycled water fill stations.  Recycled water transported from fill stations may be used 
for the following purposes: 

• Street sweeping and cleaning of sidewalks and outdoor work areas. 

• Dust control, soil compaction, and construction. 

• Sewer flushing and pressure testing of newly constructed tertiary recycled water 
pipelines, sewer force main pipelines, and gas pipelines. 

• Irrigation of commercial and residential landscapes, crops, and nursery stock. 

• Fire protection. 

• Other uses approved in title 22 upon receiving approval from the State Water 
Resources Control Board Division of Drinking Water (DDW). 
 

C. Recycled Water Quality.  Table 1 below provides a summary of recycled water quality 
from 2010-2015 for various chemical constituents. 

Table 1. Recycled Water Quality from the CWRF (units in millgrams per liter,      
mg/L) 

Constituent Units 2010 2011 2012 2013 2014 2015 

Ave Max Ave Max Ave Max Ave Max Ave Max Ave Max 

BOD mg/L  3.22 5.40 4.04 5.80 6.72 11.20 5.79 6.60 5.39 8.50 4.69 6.00 

pH pH 
units 

7.16 7.80 7.39 7.67 7.43 7.51 7.52 7.75 7.56 7.97 7.46 7.74 

TSS mg/L  2.2 5.6 2.9 5.0 2.8 5.0 1.8 3.1 1.7 4.1 1.9 3.8 

MBAS mg/L  0.05 0.05 0.10 0.10 0.11 0.15 0.11 0.11 0.14 0.14 NA NA 

Alkalinity mg/L  174 317 292 331 288 325 291 315 291 331 289 291 

Boron mg/L  0.32 0.43 0.35 0.36 0.36 0.38 0.35 0.37 0.35 0.41 0.37 0.42 

Calcium mg/L  42 72 65 73 63 66 72 81 87 93 89 94 

Chloride mg/L  191 286 271 310 279 330 276 303 275 303 288 342 

Fluoride mg/L  NA NA 0.65 0.65 0.81 0.72 0.81 0.81 0.70 0.70 NA NA 

Iron mg/L  0.20 0.41 0.27 0.70 0.28 1.00 0.28 0.46 0.17 0.29 0.16 0.21 

Manganese mg/L  0.06 0.08 0.08 0.15 0.07 0.15 0.08 0.09 0.08 0.09 0.08 0.09 



ATTACHMENT C   December 14 2016 
Information Sheet 
   

C-5 
 

Constituent Units 2010 2011 2012 2013 2014 2015 

Ave Max Ave Max Ave Max Ave Max Ave Max Ave Max 

Magnesium mg/L  13.00 28.70 28.39 38.28 27.27 28.90 28.57 34.00 31.86 34.00 34.86 35.42 

Percent 
Sodium 

%  NA NA NA NA NA NA NA 55 53 56 53 54 

Sodium 
Adsorption 
Ratio (SAR) 

%  4.22 6.22 5.91 6.16 6.02 6.68 5.94 6.18 5.30 5.73 5.68 5.68 

Sulfate mg/L  147 254 178 222 176 194 221 253 208 264 267 288 

TDS mg/L  970 994 927 1,019 941 1,042 980 1,055 970 1,055 1,037 1,139 

End notes for Table 1: mg/L= milligrams per liter, BOD = Biological Oxygen Demand, TSS = Total 